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Buprenorphine to treat opioid 
use disorder: A practical guide
Medication-assisted treatment is demonstrably superior 
to abstinence and counseling in maintaining sobriety. 
The authors examine this effective agent.

Opioids were involved in 42,249 deaths in the United 
States in 2016, and opioid overdoses have quintupled 
since 1999.1 Among the causes behind these statistics 

is increased opiate prescribing by physicians—with primary 
care providers accounting for about one half of opiate pre-
scriptions.2 As a result, the Centers for Disease Control and 
Prevention has issued a 4-part response for physicians,3 which 
includes careful opiate prescribing, expanded access to nalox-
one, prevention of opioid use disorder (OUD), and expanded 
use of medication-assisted treatment (MAT) of addiction—
with the goal of preventing and managing OUD. 

CASE u
Fred R, a 55-year-old man who has been taking oxycodone,  
70 mg/d, for chronic pain for longer than 10 years, visits your 
clinic for a prescription refill. His prescription monitoring pro-
gram confirms the long history of regular oxycodone use, with 
the dosage escalating over the past 6 months. He recently was 
discharged from the hospital after an overdose of opiates.

Mr. R admits to using heroin after running out of oxycodone.  
He is in mild withdrawal, with a score of 8 (of a possible 48) 
on the Clinical Opioid Withdrawal Scale4 (COWS, which assigns 
point values to 11 common symptoms to gauge the severity of 
opioid withdrawal and, by inference, the patient’s degree of 
physical dependence). You determine that Mr. R is frightened 
about his use of oxycodone and would like to stop; he has tried 
to stop several times on his own but always relapses when with-
drawal becomes severe.

How would you proceed with the care of this patient?

What is OUD?  
How is the diagnosis made?
OUD is a combination of cognitive, behavioral, and physio-
logic symptoms arising from continued use of opioids despite 
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Strength of recommendation (SOR)

	A 	� Good-quality patient-oriented 
evidence

  	B 	�� Inconsistent or limited-quality 
patient-oriented evidence

 �	C 	� Consensus, usual practice,  
opinion, disease-oriented  
evidence, case series

PRACTICE  
RECOMMENDATIONS
❯ Use signs of intoxication, 
signs of withdrawal, urine 
drug screening, and diagnos-
tic criteria from the Diagnos-
tic and Statistical Manual of 
Mental Disorders, Fifth Edi-
tion, to screen for, and diag-
nose, opioid use disorder.  C

❯ Offer and institute med-
ication-assisted treatment 
when appropriate to reduce 
the risk of opioid-related and 
overall mortality in patients 
with opioid use disorder.  A

❯ Identify and treat comorbid 
psychiatric disorders in pa-
tients with opioid use disorder, 
which provides benefit during 
treatment of the disorder.  A
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significant health, legal, or relationship prob-
lems related to their use. The disorder is diag-
nosed based on specific criteria provided in 
the Diagnostic and Statistical Manual of Men-
tal Disorders, Fifth Edition (DSM-5) (TABLE 1)5 
and is revealed by 1) a careful history that de-
lineates a problematic pattern of opioid use, 
2) physical examination, and 3) urine toxicol-
ogy screen.

Identification of acute opioid intoxica-
tion can also be useful when working up a 
patient in whom OUD is suspected; findings 
of acute opioid intoxication on physical ex-
amination include constricted pupils, head-
nodding, excessive sleepiness, and drooping 
eyelids. Other physical signs of illicit opioid 
use include track marks around veins of the 
arm, evidence of repeated trauma, and stig-
mata of liver dysfunction. Withdrawal can 
present as agitation, rhinorrhea, dilated pu-

pils, nausea, diarrhea, yawning, and goose-
flesh. The COWS, which, as noted in the case 
on page 544, assigns point values to with-
drawal symptoms, can be helpful in deter-
mining the severity of withdrawal.4

What is the differential Dx 
of OUD?
When OUD is likely, but not clearly diag-
nosable, on the basis of findings, consider 
a mental health disorder: depressive dis-
order, bipolar disorder, attention deficit– 
hyperactivity disorder, personality disorder, 
and polysubstance use disorder. Concurrent 
diagnosis of substance abuse and a mental 
health disorder is common; treatment re-
quires that both disorders be addressed si-
multaneously.6 Assessing for use or abuse of, 
and addiction to, other substances is vital to 

Treat addiction as 
you would any 
chronic disease: 
Anticipate relapse, 
engage support 
systems, and work 
with the patient 
to obtain a higher 
level of care.
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ensure proper diagnosis and effective therapy.  
Polysubstance dependence can be more dif-
ficult to treat than single-substance abuse or 
addiction alone. 

How is OUD treated?
This article reviews MAT with buprenorphine; 
other MAT options include methadone and 
naltrexone. Regardless of the indicated agent 
chosen, MAT has been shown to be superior 

to abstinence alone or abstinence with coun-
seling interventions in maintaining sobriety.7

❚ Evidence of efficacy. In a longi-
tudinal cohort study of patients who re-
ceived MAT with buprenorphine initiated 
in general practice, patients in whom bu-
prenorphine therapy was interrupted had a 
greatly increased risk of all-cause mortality 
(hazard ratio=29.04; 95% confidence interval,  
10.04-83.99).8 The study highlights the harm- 
reduction treatment philosophy of MAT with 
buprenorphine: The regimen can be used to 
keep a patient alive while working toward  
sobriety. 

We encourage physicians to treat addic-
tion as they would any chronic disease. The 
strategy includes anticipating relapse, engag-
ing support systems (eg, family, counselors, 
social groups, Alcoholics Anonymous, Nar-
cotics Anonymous [NA]), and working with 
the patient to obtain a higher level of care, as 
indicated. 

❚ Pharmacology and induction. Alone or 
in combination with naloxone, buprenorphine 
can be used as in-office-based MAT. Buprenor-
phine is a partial opiate agonist that binds 
tightly to opioid receptors and can block the 
effects of other opiates. An advantage of bu-
prenorphine is its low likelihood of overdose, 
due to the drug’s so-called ceiling effect at a 
dosage of 24 mg/d;9 dosages above this amount 
have little increased medication effect. 

Dosing of buprenorphine is variable 
from patient to patient, with a maximum 
dosage of 24 mg/d. Therapy can be initiated 
safely at home, although some physicians 
prefer in-office induction. It is important 
that the patient be in moderate withdrawal 
(as determined by the score on the COWS) 
before initiation, because buprenorphine, as 
a partial agonist, can precipitate withdrawal 
by displacing full opiate agonists from opioid 
receptors. 

In our experience, a common induc-
tion method is to give 2 to 4 mg buprenor-
phine, followed by a 1-hour assessment of 
withdrawal symptoms. This can be repeated 
for multiple doses until withdrawal is re-
lieved, usually with a maximum dosage of 
6 to 8 mg in the initial 1 or 2 days of treat-
ment. Rapid reassessment is required af-
ter induction, preferably in 1 to 3 days. 

TABLE 1

DSM-5 criteria for OUD5*
Opioid use disorder (OUD) is “a problematic pattern of opioid use leading 
to clinically significant impairment or distress, as manifested by at least 2 of 
the following, occurring within a 12-month period.”

•	 Opioids are often taken in larger amounts or over a longer period than 
was intended

•	 There is a persistent desire or unsuccessful efforts to cut down or control 
opioid use

•	 A great deal of time is spent in activities necessary to obtain the opioid, 
use the opioid, or recover from its effects

•	 Craving, or a strong desire or urge to use opioids

•	 Recurrent opioid use resulting in a failure to fulfill major role obligations 
at work, school, or home

•	 Continued opioid use despite having persistent or recurrent social or 
interpersonal problems caused or exacerbated by the effects of opioids

•	 Important social, occupational, or recreational activities are given up or 
reduced because of opioid use

•	 Recurrent opioid use in situations in which it is physically hazardous

•	 Continued opioid use despite knowledge of having a persistent or recur-
rent physical or psychological problem that is likely to have been caused 
or exacerbated by the substance

•	 Tolerance,† as defined by either of the following: 

- �A need for markedly increased amounts of opioids to achieve intoxi-
cation or desired effect

- �A markedly diminished effect with continued use of the same 
amount of an opioid

•	  Withdrawal,† as manifested by either of the following:

- The characteristic opioid withdrawal syndrome‡

- �Opioids (or a closely related substance) are taken to relieve or avoid 
withdrawal symptoms

DSM-5, Diagnostic and Statistical Manual of Mental Disorders, Fifth Edition.

*The severity of a patient’s OUD is specified as mild (2 or 3 symptoms), moderate (4 or 5 symp-
toms), or severe (≥6 symptoms).

†This criterion is not considered to be met for patients taking opioids solely under appropriate 
medical supervision.

‡Refer to Criteria A and B of the criteria set for opioid withdrawal provided in the DSM-5.
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Dosing should be gradually increased in 2- 
to 4-mg increments until 1) the patient has 
no withdrawal symptoms in a 24-hour pe-
riod and 2) craving for opiates is adequately  
controlled. 

Note: Primary care physicians 
must complete an 8-hour online train-
ing course to obtain a US Drug Enforce-
ment Administration waiver to prescribe  
buprenorphine. 

How should coordination  
of care be approached?
Actual prescribing and monitoring of bu-
prenorphine is not complex, but many phy-
sicians are intimidated by the perceived 
difficulty of coordination of care. The Ameri-
can Society of Addiction Medicine's na-
tional practice guideline recommends that 
buprenorphine and other MAT protocols be 
offered as a part of a comprehensive treat-
ment plan that includes psychosocial treat-
ment.7 This combination leads to the greatest 
potential for ongoing remission of OUD. Al-
though many primary care clinics do not have 
chemical dependency counseling available 
at their primary location, partnering with 
community organizations and other mental 
health resources can meet this need. Coordi-
nation of care with home services, behavioral 
health, and psychiatry is common in primary 
care, and is no different for OUD.

There are administrative require-
ments for a clinic that offers MAT  
(TABLE 2),7 including tracking of numbers of  
patients who are taking buprenorphine.  
During the first year of prescribing buprenor-
phine, a physician or other provider is permit-
ted to care for only 30 patients; once the first 
year has passed, that provider can apply to 
care for as many as 100 patients. In addition, 
the Drug Enforcement Administration might 
conduct site visits to ensure that proper docu-
mentation and tracking of patients is being 
undertaken. These requirements can seem 
daunting, but careful monitoring of patient 
panels can alleviate concerns. For clinics that 
use an electronic medical record, we recom-
mend developing the capability to pull lists by 
either buprenorphine prescriptions or diagno-
sis codes.

CASE u
After you and Mr. R discuss his addiction, you 
decide to initiate treatment that includes bu-
prenorphine. You have a specimen collected 
for a urine toxicology screen and blood drawn 
for a baseline liver function panel, hepatitis 
panel, and human immunodeficiency virus 
screen, and provide him with resources (near-
by treatment center, an NA meeting location) 
for treating OUD. You write a prescription for 
#8 buprenorphine and naloxone, 2 mg/0.5 mg 
films, and instruct Mr. R to: take 1 film when 
withdrawal symptoms become worse; wait  
1 hour; and take another film if he is still expe-
riencing withdrawal symptoms. He can repeat 
this dosing regimen until he reaches 8 mg/d of 
buprenorphine (4 films). You schedule follow-
up in 2 days.

At follow-up, the patient reports that tak-
ing 3 films alleviated withdrawal symptoms, 
but that symptoms returned approximately  

TABLE 2

Operational checklist for a MAT clinic7*

Providers are DATA-waivered (ideally, at least 2 or 3)

Clinical systems are in place, including:

•	 ability to manage opioid withdrawal

•	 laboratory services

- rapid urine drug screen

- liver function tests 

- witnessed urine collection

•	 staff prepared to handle prior authorizations and patient telephone calls

•	 standardized nursing work at the visit

•	 standardized notes, order panels for providers

Providers have access to prescription monitoring database

Clinic has a method of tracking active buprenorphine patients for DEA visits

Providers have familiarity with, and access to, addiction recovery resources, 
including:

•	 NA and AA

•	 methadone programs

•	 treatment center information

•	 counseling and therapy services

AA, Alcoholics Anonymous; ASAM, American Society of Addiction Medicine; DATA, Drug 
Addiction Treatment Act; DEA, Drug Enforcement Administration; MAT, medication-assisted 
treatment; NA, Narcotics Anonymous.

*This checklist includes elements from the authors’ experience in addition to the cited ASAM 
national practice guideline.
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12 hours later, at which time he took the fourth 
film. This helped him through until the next 
day, when he again took 3 films in the morning 
and 1 film in the late evening. He feels that this 
regimen is helping relieve withdrawal symp-
toms and cravings. You provide a prescription 
for buprenorphine and naloxone, 8 mg/2 mg 
daily, and request a follow-up visit in 5 days. 

At the next visit, Mr. R reports that he still 
has cravings for oxycodone. You increase the 
dosage of buprenorphine and naloxone to  
12 mg/3 mg daily. 

At the next visit, he reports no longer 
having cravings.

You continue to monitor Mr. R with urine 
drug screening and discussion of his recovery 
with the help of his family and support net-
work. After 3 months of consistent visits, he 
fails to show up for his every-2-or-3-week  
appointment. 

Four days later, Mr. R shows up at the clinic,  
apologizing for missing the appointment and 
assuring you that this won’t happen again. 
Rapid urine drug screening is positive for mor-
phine. When confronted, he admits using her-
oin. He reports that his cravings had increased, 
for which he took buprenorphine and nalox-
one above the prescribed dosage, and ran out 
of films early. He then used heroin 3 times to 
prevent withdrawal. 

Mr. R admits that he has been having 
cravings for oxycodone since the start of treat-
ment for addiction, but thought he was strong 
enough to overcome the cravings. He feels 
disappointed and embarrassed about this; he 
wants to continue with buprenorphine, he 
tells you, but worries that you will refuse to 
continue seeing him now. 

Using shared decision-making, you opt 

to increase the buprenorphine dosage by  
4 mg (to 16 mg/d—ie, 2 films of buprenorphine 
and naloxone, 8 mg/2 mg) to alleviate crav-
ings. You instruct him to engage his support 
network, including his family and NA sponsor, 
and to start outpatient group therapy. He tells 
you that he is willing to go back to weekly 
clinic visits until he is stabilized.                   JFP
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In our  
experience,  
a common  
induction  
method is to 
give 2 to 4 mg 
buprenorphine, 
followed by  
a 1-hour  
assessment  
of withdrawal 
symptoms.


